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36A3P 350A 001 00

R HRES =k Bt BERASH 2]
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 5229 3501 000 750w b BRACKET 1
2 | K7100108 020 F ALk BOLT 11 M8 X 20(7T)
3 | 07960161 810 DUTv¥a BUSH 8
4 | 07500560 224 VL BEARING 1
5 | 0746 1017 000 U274 RING 1
6 | 3664 3102 000 U A—FA BOSS 1
7 | 07400011 000 cuvy RING 1
8 | 5229 3505 000 vy LINK 1
9 | 36A3 3507 000 Uy LINK 1
10 | A650 0100 600 7 W—Z83E5) 71 NIPPLE GREASE | 2 A-M6
11| 52293511 000 DN LINK 1
12 | 5229 3513 000 < PIN 1
13 | 05500005 028 ATV TV PIN SPRING 3
14 | 36A3 3515000 =R ROD 2
15| 05620110023 LI 7 AIE Y PIN 4
16 | 03500141 022 PW WASHER 4
17 | 05200125 020 Jy¥y PIN SPLIT 4
18 | 36A3 3521 000 727y b BRACKET 1 ~No. 9630092
S300RV/B4RV 38 2022/June



R BRES &% B~k ERSH o
LR o) PART NAME.
No. PART No. Q’ty| DESCRIPTION | FROM ~ UP TO SERIAL No. REMARKS
18 | 36A3 3521 001 720w bk BRACKET 1 No. 9630093 ~
19 | 36A3 3525 000 757y bk BRACKET 1 ~No. 9630092
19 | 36A3 3525001 PAZ AR BRACKET 1 No. 9630093 ~
20 [ 36A3 3531 000 >z LINK 1
21 [ 36A3 3535 000 N7 LINK 1
22 | 36A3 3537 000 <7 PIN 1
23 | 53324067 000 24y R TIEROD 1
24 | 36A3 3508 000 by 2 BOLT 1
25 | 35224341 000 VYo R— JOINT 2 MS8L
26 [ A301 0108 003 I NUT 6 M8
27 | ¥301 0108 000 FFvh NUT 3 M8
28 | 36A3 3536 000 b2 BOLT 1
29 | A301 2108 003 >k NUT 2 MS8L
30 | A1100108 025 by 2 BOLT 4 M8 X 25
31 [ 3408 5008 000 VYU R—=V JOINT 1 MS8R
32 [ 05200125016 JyEr PIN SPLIT 1
33 [ 03500140818 PW WASHER 2
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